Presser Foot &
Tension Release Mechanism
LR S A ST A

F-1
F-4 = F2
F-2
° D F-27 F-30
F-22 2
' ' F-32 F-26 O = F-44
F-35 - F-43
F-23 Q/
==} F-33 .
50 F-29
%) LW
F-34
F-31 F-36
S
fe] fe) = F-45
‘ F-42 F-41 F-40 F-46 b= F-47
F-10 F-11 F-12




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )
F-1 SC-0339-1230 Screw(9/16” n=20) b= 2 A AH(9/16” n=20) 1
F-2 05-002C-2500 Presser Adjusting Nut oH A vA v E 1
F-3 05-014C-250A A, A-7 Presser Adjusting Spring(A-TYPE) o =AAZEY(AF) 1
F-4 05-014C-250B B, B-7 Presser Adjusting Spring(B-TYPE) or =g A= (B) 1
F-5 05-007C-1230 Presser Adjusting Bar Sla=b R 2 1
F-6 05-101A-1230 Presser Bar =29 1
F-7 05-115A-2500 Presser Bar Bushing 2 1A 1
F-8 05-103A-1370 Presser Bar Holder =21 #}o) 1
F-9 SC-0498-3710 Screw(11/64” n=40) 7haabo] YAH(11/64" n=40) 1
F-10 GP-013150-00 A, A7 Presser Foot Ass y(A-TYPE) E2H(R) 1=
F-11 05-012A-1230 B, B-7 Presser Foot Ass y(B-TYPE) 2k 1%
F-12 05-012A-235B BH, BH-7 |Presser Foot Ass y(BH-TYPE) X9 (MAGRIN) 1=
F-13 SC-0157-1230 Screw(9/64” n=40) 2k ZUAk(9/64" n=40) 1
F-14 01-010A-1600 Thread Guide Plate A7 o)t 1
F-15 SC-0502-2302 Screw(9/64” n=40) Q57 A% 2APAH ) (9/64 n=40) 1
F-16 43-001A-2500 Presser Lifter 29 £77) 1
F-17 02-019W-1230 Washer For F-16 A& AE oA 1
F-18 SC-0528-1230 Screw(9/64” n=40) FAW UAHS$)(9/647 n=40) 1
F-19 43-102A-2500 Presser Lifter Cam Shaft a2 &9 A& 1
F-20 02-016R-1230 O-Ring For F-19 A&z s 249 29 1
F-21 43-103A-2500 Presser Lifter Link =Y g87) g2 1 Q_
F-22 43-004S-2500 Hinge Screw For F-21 24 2g7) g3 A A} 2
F-23 04-009C-3710 E-Ring( ¢ 5) E3(¢5) 5
F-24 43-105A-2500 Presser Lifter Lever 2 23 9y 1
F-25 43-106C-2500 Presser Lifter Connection Bar 29 £87) A48 1
F-26 43-0075-2500 Stud Screw For F-25 re 287 AR it 1
F-27 43-108A-2500 Knee Lifting Link e 93 g7 1
F-28 SC-000437-00 Hinge Screw For F-27 T2 &3 3 A YA} 1
F-29 43-109C-2500 Knee Lifing Bar ez g8y 1
F-30 43-010S-2500 Hinge Screw For F-29 T2 2B IR AL 1
F-31 40-003P-2500 A, A7 Tension Release Pin Al =27 9 1
F-32 40-105C-2500 Tension Release Plate A 237 % 1
F-33 40-006S-2500 Stud Screw For Tension Release Plate Al H37] 3 A YA 1
F-34 04-009C-3710 E-Ring( ¢ 5) EZ(¢5) 2
F-35 40-007G-2500 Spring For Tension Release Plate Al =37 @ A= 1
F-36 GP-021212-00 A-7, B-7 Tension Release Cable Ass'y AZ7] Aol &(#) 1=
F-37 GP-010047-00 A-7, B-7 Tension Release Cable Holder(U) A e=Z7] Aol B-4te](U) 1
F-38 SC-0527-7600 A-7, B-7 Screw(3/16” n=28) 7k271 FAH(3/16" n=28) 1
F-39 SC-0175-1230 A-7, B-7 Screw(11/64" n=40) slo]2x B} UAH11/64" n=40) 1
F-40 GP-013512-00 A-7, B-7 Screw(9/32" n=28) A%F7] Aol A A 1
F-41 01-038W-1230 A-7, B-7 Spring Washer A~z 9lA 1
NOTE: F-42 SN-000071-00 A-7, B-7 Nut (9/32” n=28) yE 1
F-43 44-026G-7400 A-7, B-7 Tension Release Cable Holder(M) HYE zlo] AxT 1
A-7=KM-250A-7S
B-7=KM-250B-7S | | F-44 SC-0548-7400 A~7. B-7  |Screw(3/16" n=28) cholok & VpAK(3/16" n=28) | 1
A=KM-250A F-45 40-211A-257A | A7 Tension Release Cable Holder(L)( ¢ 5) A%37] Aol Fo|(L) 1
Eﬂg}ifnooi Part | | F-46 SC-0175-1230 A-7, B-7 Screw(11/64” n=40) gto] 2= Bk AK11/64" n=40) 1
F-47 40-210A-257A B-7 Tension Release Cable Holder( ¢ 5) Al o] B F}o] 1




Thread Wiper Mechanism
to|m A

-

- G5

G-7




SunLhtar

NOTE:

A-7=KM-250A-7S
B-7=KM-250B-7S
A=KM-250A
B=KM-250B
["ECommon Part

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
G-1 11-001A-257A A-7, B-7 Wiper Bracket Ass y }o)= B () 1%
G-2 SC-0548-7400 A-7, B-7 Screw(3/16” n=28) ol & ZAH(3/16" n=28) 2
G-3 GP-010493-00 A-7, B-7 Wiper Rotation Shaft 9}o]y 3|A= 1
G4 04-009C-3710 A-7, B-7 E-Ring( ¢ 5) EZ(¢5) 1
G-5 11-003A-257A A-7, B-7 Wiper 9} o] 1
G-7 SC-0120-1230 A-7, B-7 Screw(9/64” n=40) 09 F= AW YAH9/64" n=40) 1
G-8 11-106A-257A A-7, B-7 Wiper Crank Ass y o}ols] FAA(M) 1%
G-9 SC-0105-7500 A-7, B-7 Screw(M4) Zu| A & glel TAYAHMA) 1
G-10 16-1138-3710 A-7, B-7 Hinge Screw For G-8 2221 A48 A i HE=F) 1
G-11 SN-0101-1600 A-7, B-7 Nut(11/64” n=40) AzgAo| & WA} YE(11/64 n=40) 1
G-12 11-007A-257A A-7, B-7 Wiper Rod 3lolz = 1
G-13 16-1135-3710 A-7, B-7 Hinge Screw For G-12 A2 4483 thpH =) 1
G-14 SN-0101-1600 A-7, B-7 Nut(11/64” n=40) Az Ao 2 YA E(11/64" n=40) 1
G-15 11-008A-257A A-7, B-7 Wiper Driving Link Ass'y o}ols Q&= () 1=
G-16 11-009S-257A A-7, B-7 Hinge Screw For G-15 ololy Q=33 A YA} 1
G-17 10-020W-2700 A-7, B-7 Washer For G-15 253} F o)A 1
G-18 SN-0101-1600 A-7, B-7 Nut(3/16” n=32) AR & YA YE(3/16 n=32) 1
G-19 11-010A-257A A7, B-7 Wiper Solenoid Connection Link 9}olx Loz AAYA | 1
G-20 16-1135-3710 A-7, B-7 Hinge For G-19 A2 4483 thpHEF)| 1
G-21 SN-0101-1600 A-7, B-7 Nut(11/64” n=40) Az o] & A} YE(11/64 n=40) 1
G-22 11-011G-257A A-7, B-7 Wiper Spring S}o]x Az 1
G-23 11-112A-257A A-7, B-7 Wiper Base }o]=] o] 1
G-24 SC-0548-7400 A7, B-7 Screw(3/16” n=28) tolot 2 F}AH(3/16” n=28) 3
G-25 11-013C-257A A-7, B-7 Wiper Cover s}olx AW 1
G-26 SC-0120-1230 A-7, B7 Screw(9/64” n=40) ooz An AH9/64" n=40) 2
G-27 11-015A-2507 A-7, B-7 Wiper Solenoid Ass' y g}o]¥ £ o] =(SWP-5) | 1%
G-28 SC-0196-2700 A-7, B-7 Screw (M3 % 0.5) £ xo)= B3 AU M3X05) 4
G-29 11-016W-2700 A-7, B-7 Spring Washer For G-27 &Y roje BA Az 9Ly 4
G-30 11-017W-2700 A-7, B-7 Washer For G-27 ZYro|= B HeolA 4




Reverse Button Mechanism
o1Xl HE &

H-7
H-6 H-6
v
z : ====g H-
‘ li.:- H_s H 8
- OF
H-2 (_‘ H-4
=] ‘a8 ====3
-4 H-9
K H-10
H-1
= S Assembly
Ref. No. Parts No. Note Name of Parts = | Q' ty No.
H-1 12-001A-5607 A-7, B-7 Reverse Button Case HE Aol 1
H-2 SC-0523-1230 A-7, B-7 Screw(9/64” n=40) 72 52 @3 TAYAH9/6L n=40) 2
H-3 12-131A-5607 A-7, B-7 Reverse Button S/W Ass' y Iz BEl A9 (%) (2) H-3
H-4 12-012S-2700 A-7, B-7 Screw FHo| Hdxzk z2etA} 2
H-5 12-104P-5607 A-7, B-7 Reverse Button Actuator Pin Az BE 2Ed 1
H-6 43-009C-1600 A-7, B7 E-Ring( ¢ 9) Al A == (E=9) 2
H-7 12-101A-257A A-7, B-7 Reverse Feed Control Lever Az 2hg W (i) 1
H-8 SC-0178-7400 A-7, B7 Screw(11/64” n=40) =7 FAUAHE) (11/64" n=40) 1
H-9 12-008G-5607 A-7, B-7 Spring For H-7 g7 BEl A2 24 S/P 1
H-10 12-009R-5607 A-7, B-7 Insulated Rubber 29X w3 A n3 1
H-11 12-010A-5607 A-7, B-7 Reverse Button Cable Bushing Gz BEl Ao]E A 1

NOTE:

A-7=KM-250A-7S
B-7=KM-250B-7S
A-7=KM-250A
B-7=KM-250B
[=Common Part




SunLhtar

Lubrication
=5 A
i
O Lo 1-18
. LI
-7 = (- -8-1 jj E__g_'_l_J? j
P RN o7
=N ===
-1 - 112 W . 1-14
I-6 = B 10 ! 1-14-15 Q) = 11416
-4 = | 149 148
\.‘-.\ T
1-14-10 Svig
1-14-5
1-14-6
1-14-11
ﬁrﬁ]:j 1 I-14-14
| [ 1 -
15 :
5 {L .
]
R iy e i
s ] | I e
]
\ I-13 _J :
-
16 ™ i I-15
-l
L = |
, Assembly

Ref. No. Parts No. Note Name of Parts = | Q' ty No.

I-1 44-001C-2500 Oil Gauge Window 3 1

-2 44-002R-2500 O-Ring For I-1 3 29(G25) 1

14 44-120A-1600 A, A7 Arm Oil Shield Ha sk 1

I-5 44-131C-1230 B. B-7 Arm Oil Shield e F43 1

1-6 44-0000-1230 0il Wick EXSREY 1

1-7 SC-0120-1230 Screw(9/64” n=40) A= 7w YaH9/64" n=40) 1

1-8-1 44-012C-1230 Oil Return Tube 35 o= 1

1-10 44-117A-1600 0il Return Tube Holder 35 glo|= o] 1

I-11 SC-0548-7400 Screw(3/16" n=28) tholot 3k Fpak(3/16" n=40) 1

1-12 44-008P-2500 Upper Shaft Oil Pipe Ass'y A F Jho] Z(fH) 1

1-13 44-009P-2500 0il Pipe For Lower Shaft 3% F5 Flo|x 1

I-14 44-150A-2500 Oil Pump Ass'y FOEETES) 1

I-14-1 44-012A-2350 Oil Pump Body 29 FHx BH (1)

1-14-2 44-011W-1600 Washer For 1-14-1 29 H= ZA A A 40) | (3)

1-14-3 SC-0528-1230 Screw(9/64” n=40) EAW YAH$)(9/64" n=40) | (3)

1-14-4 44-010C-1600 Nipple For Oil Return Pipe 35 dol= Y& (1)

1-14-5 44-009C-1600 Oil Nipple For Lower Shaft 3= F6 UE (1)

1-14-6 44-126A-1230 Impeller = 7 (1)

1-14-7 44-117A-1230 Piston IHNAE (1)

1-14-8 44-118G-1230 Piston Spring INAE AT (1) I-14

1-14-9 44-1198-1230 Pin Screw For 1-14-8 F)AE Az kAL (1)

1-14-10 | 44-120P-1230 Pin For 1-14-8 F)AE AxE IA(RP 2x8)| (1)

1-14-11 | 44-104C-2350 Cover For Oil Pump 2d F= AW (1)

I-14-12 | 44-024C-1230 0il Pump Cap 29 = A 7Y (1)

1-14-13 44-105C-2350 Magnetic Holder A2 A} o) (1)
NOTE: I-14-14 | 44-1208-1230 Screw(9/64” n=40) 29 F= AW JAH+25mm) | (4)

1-14-15 44-119A-1230 Collar For Impeller Shagt 2o F= 7lg} (1)
A-7=KM-250A-7S | | I-14-16 | SC-0512-1230 Screw(11/64” n=40) 29 9z 295 A/ n=4) | (2)
B-7=KM-2508-7S | | 1-15 44-010A-2500 Oil Pump Bracket 29 F= B 1
A-7=KM-250A 1-16 SC-0548-7400 Screw(3/16” n=28) ol # HUAHE/16” n=28) 3
B-7=KM-250B 1-17 44-016G-1230 Oil Pump Connection Spring 2d F= 2z Az 1
[=Common Part | | 1-18 44-115A-1230 Oil Pump Connection Collar 29 Pz %xE 7leH(=z) 1

1-19 SC-0542-1230 Screw(11/64" n=40) Ax27) 1AYAH11/64" n=40) 2




Accessories
oM ALY

J-49 J-50 J-51

V20 J-52 |

a J-19 4

J-39

J-25
J-27T ' '
o 0O
J-28  J-26
11
J-29
J-24
J-38 :—
OJ‘(— J-37-7
r L

L e R R A R B A A S SO RS et |
J-32 J-34
vJ-36 J-40 ﬁ 44 g
tJ-35 J-44 © ° s (Je78
Ja2 ] 1 a4t J-33

e




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
J-1 91-001C-1230 Accessory Bag oA Abe] i 1
J-2 91-102C-1230 Driver(Large) =glol¥ (K) 1
J-3 91-103C-1230 Driver(Middle, Small) =glo] W (H1,/]8) 1
J-5 Needle( A-Type) vs(A3) 5
J-6 Needle(B-Type) vl=(B3) 5
J-7 07-105A-2700 Bobbin(AL) nHl 4
J-9 91-105C-2700 A-7, B-7 Spanner TAMA A 248 Ay 1
J-10 91-001C-2700 A-7, B-7 L Wrench(2mm) L @3] (2mm) 1
J-11 10-201A-2700 A-7, B-7 Fixed Mes TR 2 (FHA) 1
J-12 91-106C-2700 A-7, B-7 Head Cover w] A A () 1
J-14 91-008C-1230 Oil Tank I ) 1
J-15 44-010C-1230 Magnetic A+ 1
J-16 01-043C-1230 Head Hinge 37 2
J-17 01-042R-1230 Rubber Cushion For Hinge 3 A 3(o) 2
J-18 01-241R-1230 Head Support Rubber “A” A 2F(F) 2
J-19 01-213R-1230 Head Support Rubber “B” 3 A 37 (L) 2
J-20 Nail 3 4
J-21 GP-012352-00 Head Rest u)A] WA 1
J-22 60-001A-2500 A-7, B-7 Belt CoverA” W E 78 A(SERVO) 1
J-23 60-003A-2500 7N Belt CoverA”(FOR NP MOTOR) WwE W A(NP) 1
J-24 60-002A-2500 Belt Cover"B” e AW “B” 1
J-25 SC-0344-8260 Screw(5/16" n=24) EXAE TAUAH5/16" n=24) 2
J-26 09-025W-8270 Washer For J-22,23 ANE FAAt obA 2
J-27 SC-0184-4118 Screw(3/16” n=28) E8o] u| 2-2AH(3/16" n=2) 1
J-28 10-020W-2700 Washer For J-22.23 257 HA 1
J-29 91-0025-3400 Nail For J-24 BB 2
J-30 41-101A-1230 Bobbin Winder Ass' y Al 747) (#8) 1=
J-31 44-012A-2500 0il Pan < Al 1
J-32 44-003M-1230 0il Pan Gasket odm 7t2A 2%
J-33 SC-0347-1230 Screw (M8 X 1.25) w4 79 vl JAHM8Xx125) | 1
J-34 44-005R-1230 Packing For J-33 vl 9 el Ul 28 1
J-35 44-032C-1230 0Oil Pan Nipple S U= 1
J-36 SC-0509-1230 Screw(15/64" n=28) go)l= 7 TAYA} 1
J-37-1 43-106C-1600 Knee Lifter Shaft e wxE 1
J-37-2 43-101R-1600 Knee Lifter Pad Tz w3 3% 1
J-37-3 43-102C-1600 Knee Lifter Pad Insert Plate 22 wkx s3zte) g 1
J-37-4 43-101A-1230 Holder For J-37-2 72wy 37 944 g3 1 )
J-37-5 43-108S-1230 Set Screw For J-37-4 22wk A48 3 HUAb 1 d
J-37-6 43-106C-1230 Knee Lifter Arm Joint Complete R L B R I 1
J-37-7 SC-0181-1230 Screw(5/16” n=18) 22wl 2 3AUAHG/16" n=18) | 2
J-37-8 43-108C-1600 Shaft For J-40 A]H = 1
J-38 43-009C-1600 E-Ring( ¢ 9) AelA = H(EH ¢9) 1
J-39 91-007A-2302 Thread Stand Ass y Al sl Z2o] (1) 1=
J-40 43-007A-1600 Knee Lifting Controller A o] A 1
J-41 SC-0106-7400 Screw(15/64” n=28) 23 FUAHEZ) (15/64" n=28) 1
J-42 SC-0545-1230 Screw(15/64” n=28) Ao $52AUAHE) (15/64 n=2) 1
J-43 SC-0546-1230 Screw(15/64” n=28) AofA] 52K (1564 n=28) 1
J-44 SN-0105-3400 Nut(15/64” n=28) $94% 24 5 YE(15/64 n=28) 2
J-45 43-008G-1600 Spring For J-40 Ao]A 2=z 1
J-46 43-010A-1600 Knee Base Rubber T2 g2y vz A 1
NOTE: J-47 04-104R-1230 7N Rubber Cap For J-31 vt AF BA el (31A) 40 1
J-48 44-011R-2350 Packing oAl FfHkA] R 1
A-7=KM-250A-7S | | j-49 01-135A-123A | A, A7 Needle Plate(A-Type) A (AF) 1
ij;&_’g%%?ms J-50 01-135A-123B B, B-7 Needle Plate(B-Type) A (BY) 1
B=KM-2508 J-51 06-135A-235B BH Needle Plate(BH-Type) A (BHY) 1
[ECommon Part | | J-52 91-011C-1230 0Oil Tank 43} 1
J-53 44-012C-1230 Oil Return Tube 35 slo|= 1




Program Unit Box &

Pressor Lifting Solenoid Mechanism
o2 SLE %A 2 XI5 £ 28

1

111

K-7

K-7-12
_ O O ===
K-8-1 K-8-2 K-7-14
K-7-1
Ref. No. Parts No. Note Name of Parts = | Q' ty As?:: bly
K-7 KM-2507 A7, BT Auto Knee Lifter Solenoid Ass’y AHE 28 EHxo=(R) | 1
K-7-1 HEC-2507 A-7, B-7 Auto Knee Lifter Solenoid Ass'y A2 YA (SPF-5) | (1%)
K-7-6 SC-0183-2700 A-7, B7 Screw(15/64" n=28) Wlo| A TAUAL B(15/64° n=28) | (4)
K-7-7 06-051W-7400 | A-7, B-7 Washer For K-7-4, K-7-5 23 HUYAL oA (4)
K-7-8 SN-0121-7400 A-7, B-7 Nut(15/64" n=28) M7 Aol YE(15/64 n=28) | (4)
K-7-9 GP-023209-00  |A-7, B-7 Knee Lifter Connection Crank AsFeEd 94 33934K) | (D
K-7-10 | SC-0497-1230 A7, B-7  |Screw(3/16" n=28) Sdaga(d) 2B/ n=2) | (1)
K-7-11 | 43-014A-257A A7, BT Back Cover For Knee Lifter A% 22 g8 EA AK| (1)
K-7-12 | 43-015A-257A A-7, B-7 Knee Lifter Shaft Bushing A5 2 o3& 2 AK | (1) Ker
K-7-13 | 43-016R-257A | A-7, B-7 Oil Seal For K-7-12 AE 22 £98& 294 AK | (1)
K-7-14 | 43-017C-257A | A-7, B-7 Nut For Knee Lifter A5 B2 28 YE AK (1)
K-8-1 43-018A-257A A-7, B7 Knee Lifter Shaft AE 5 29E(R) AK (1)
K-8-2 06-021W-7400 A7, BT Washer For K-8-1 A7 #Hut ek (1)
K-8-4 43-021A-257A A7, BT Collar For K-8-1 A% 22 28E vl AK | (1)
K-8-5 SC-0512-1230 A-7, B7 Screw(11/64” n=40) o9dgx= zE YAH1/64 n=40) | (2)
K-8-6 SC-0548-7400 Screw tholet g it (2)

NOTE:

A-7=KM-250A-7S
B-7=KM-250B-7S
A=KM-250A
B=KM-250B
[ECommon Part

NOTE : K-7-15, K-7-16, K-8-3 Deleted Parts List




Special Paris For
KM-250AU Series
KM-250AU A|l2|= T§ 2SS

SunLhtar

W

L-13
€
L-10
( W L-5-1
4 P
= O
& 3
= ]
L-52 W
i
i L-12
o b
L-14 L-17 L-16 L-15 '
2 L2
¥
L-6
1
= s Assembly
Ref. No Parts No. Note Name of Parts = | Q' ty No
L-1 01-135A-235A Needle Plate(AU-Type) ulEg 33 1
L-2 01-045M-257U Model Mark(KM-250AU) »dnl= 1
L-3 01-045M-250U Model Mark(KM-250AU-7S) rdlul= 1
L4 40-004A-257U Thread Tension Control Ass' y Az 2] (1%)
L-5 08-101A-257U Thread Take-Up Lever Ass y A=) 7] (110-91857) (1%)
L-6 Needle( AU-Type) Hl= 1
L-7 07-003A-257U Oil-Less Rotary Hook Ass y(For Thread Trimmer) | 7}@}HSH-7.94BTR(P) 1=
L9 07-0058-250U 01l Protection Screw For Lower Shaft &= F5 =) A 1
L-10 07-106A-123A Bobbin Case Ass'y Byl Aol 1=
L-12 06-107A-257U Feed Dog(AU-Type) uhEg Fu 1
L-13 05-014C-257U Presser Adjusting Spring o= Hq Az 1
L-14 05-013C-257U Arm Thread Guide(L) Arm A (L) 1
L-15 05-115C-257U Arm Thread Guide Holder Plates Arm AlQH] #}o] gt 1
L-16 05-116W-257U Washer For Arm Thread Guide Arm A 32A ¢4 1
L-17 11-017C-7507 Nut For Arm Thread Guide slol9] 3 A 94 thirl YE 1
L-18 07-004R-250U O-Ring For L-9 sl&Egf PIYAR 28 1
1-19 40-008R-1230 Cap For Tension Release Pin Al =27) 9 A 1
L-20 05-005A-1600 Presser Foot AR 1 1




Special Paris For
[KM-250AU-7N « KM-250A-7N « KM-250B-7N]
[KM-250AU-7N « KM-250A-7N « KM-250B-7N] X § SE A

% /
M-8-1 S M-8-4
L] m
—_<e g‘
fittms2
M-8-3
= s Assembly
Ref. No. Parts No. Note Name of Parts = | Q' ty No.
M-1 01-45NP-257U  |9]#3] Model Mark(KM-250AU-7N) Fdu}=(KM-250AU-7N) 1
M-2 01-45NP-257A  |9]#3] Model Mark(KM-250A-7N) 2 du} = (KM-250A-7N) 1
M-3 01-45NP-257B | ]#13] Model Mark(KM-250B-7N) 2 du} = (KM-250B-7N) 1
M-4 02-101A-257N 978 Upper Shaft(NP-Type) Ab& (NP4 L=431mm) 1
M-6 02-003A-2350 A5 Pulley 49 1
M-7-25 01-019P-2350 Q)73 Guide Pin For Synchronizer AlZz Wol~ 7]FEH (2)
12-0000-4701
M-7-26 | SC-0108-4113 928 Screw (M6) SR Eo] B-&E(M6) (2) A==
(‘Q] Zol—'éj )_N.P
M-7-27 | 01-020W-2350 923 Washer For Synchronizer Aaz wol~ A2 M (46)| (2)
M-8 W23 Synchronizer Ass y Al A2 1}o] A 1=
M-8-1 11-020A-2500 A3 Magnetic Holder vy E Eo (2)
M-8-2 11-022W-2500 WA Washer For B-51-1 ufadE E FHelA (4) M-8
M-8-3 11-021S-2500 PR Screw For B-51-1 w2 E Eu HAb (4)
M-8-4 13-0000-SE55 W23 Synchronizer Ass' y (Servo) Al F 21} o] & (%) Servo (1z)
M-9 02-207A-257A Pulley(Only For Trimming M/C) Z2] 1




Special Parts
KM-250BH Series
KM-250BH A|&| = F§ 25 oA

SunLhtar

N-5
o 3
N-1
N-7
N-4
T
N-6
. Assembly
Ref. No. Parts No. Note Name of Parts = | Q' ty No
N-1 01-045M-250H Model Mark(KM-250BH) 2 du} = (KM-250BH) 1
N-2 01-045M-257H Model Mark(KM-250BH-7S) =9 n} = (KM-250BH-7S) 1
N-3 01-45NP-257H Model Mark(KM-250BH-7N) 2 du} = (KM-250BH-7N) 1
N-4 01-102A-250H Link Cam(BH-Type) 2 =70 (BHRE) 1
N-5 08-101A-25BH Thread Take-Up Lever Ass y A7) (=) 1
N-6 01-003C-250B Thread Guide For A-5 M Al o] 1
N-7 06-315A-2350 Feed Bar(BH-Type) Ey w3 1




Special Parts For KM—250BL Series
KM-250BL A|I&|= XM § 25 &

P
@0_12

A
o

O-11




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
0-1 10-101A-64L7 Fixed Mes TR A 1
0-2 SC-A301-4119 Screw(9/64” n=40) AW A TAHYAH9/64" n=40) 1
0-3 SC-0137-2700 Screw(1/8” n=40) FAAAE 2AYAH1/8" n=40) 1
0-4 SN-0103-2700 Nut(1/8” n=40) TAYA AL 2 YE(1/8" n=40)) 1
0-5 10-005A-6417 Thread Retaining Plate Al 712 A 1
0-6 SC-0543-2302 Screw(11/64" n=40) E7 82 TAYAH11/64" n=40) 1
0-7 02-019W-1230 Washer For O-5 AN 314 2kA 1
0-8 10-106A-64L7 Rotary Mes A 2~ 1
0-9 SC-A154-4115 Screw(11/64" n=40) A A TAYAH11/64" n=40) 2
0-10 10-110A-25BL Thread Trimming Holder AHE E v 1
0-11 10-011C-64L7 Thread Trimming Holder Cover A & AY 1
0-12 SC-A301-4119 Screw(9/64” n=40) A2 A 2AYAH9/64" n=40) 3
0-13 10-013C-64L7 Thread Trimming Lever Connecting Link Al 4= 1
0-14 10-014S-64L7 Stud Screw For O-13 Agy A k316" n=3) 2
0-15 SN-0115-7400 Nut For O-14 22 Y E(3/16" n=32) 2
0-16 10-116A-64L7 Thread Trimming Lever AP 1
0-17 SC-0109-2350 Screw A &g x0T vepl AUAHMEXPI) 1
0-18 10-118A-64L7 Thread Trimming Shaft AP & 1
0-19 10-021C-64L7 Guide Bush For Return Spring el A= slol= A 1
0-20 10-022G-64L7 Slide Arm Return Spring £elol= g 2lEl A~z 1
0-21 10-123A-64L7 Slide Arm Zelol= b 1
0-22 10-066A-7507 Roller AT E¥ 2
0-23 10-067S-7507 Stud Screw For 0-22 APEA 28 gt 2
0-24 SN-0115-7400 Nut(3/16” n=32) 23] Y E(3/16" n=32) 2
0-25 10-127A-641L.7 Cam Follwer Crank AP 25 FH=F 1
0-26 SC-0169-1600 Screw(15/64" n=28) golz 24 A4 3 HYAHI5/64 n=2) 2
0-27 10-029G-64L7 Return Spring AP & "l Az 1
0-28 10-030A-64L7 Stopper Lever &9 1
0-29 SC-0317-2700 Screw(15/64" n=28) A A2 o TAVAH15/64" n=28) 2
0-30 06-220A-2350 Collar For O-18 M & 7t 1
0-31 SC-A308-4517 Screw(1/4” n=40) AR B AUAH(1/4" n=40) 2
0-32 10-118A-2700 Stopper A2 1
0-33 SC-0190-2700 Screw(3/16” n=32) 259 HUYAH(3/16" n=32)| 2
0-34 10-020W-2700 Washer 2EF HUA} oA 2
0-35 10-021R-270 Stopper Lever Cushion Rubber 259 Gy FATE 1
0-36 10-054A-64L7 Mes Cam kL 1
0-37 SC-A308-4517 Screw(1/4” n=40) AL AL (1/4”7 n=40) 2
0-38 10-038A-25BL Cluth Lever 28 99 1
0-39 43-004S-3400 Stud Screw For 0-38 284 4 pAH15/64 n=28) | 1
0-40 10-041S-64L7 Stud Screw For 0O-38 287 g A% ApAH15/64 n=28)| 1
0-41 SN-0105-3400 Nut(15/64” n=28) Y= 2t thab(15/64" n=28) 1
0-42 43-0045-3400 Stud Cres For 0-47 ¥ oz dAYA chiaH/6d n=8)| 1
0-43 10-044A-25BL Base Plate H o] 2 Z| o] E 1
0-44 SC-0190-2700 Screw (M5 X P0.8) 2E3 FHAHMS X P0.8) 2
0-45 07-011W-1230 Spring Washer For O-44 Zhabzto] b (¢5) 2
0-46 10-020W-2700 Washer For O-44 259 FHAM(¢5) 2
0-47 10-048A-25BL Solenoid Connecting Link L rols AAY A 1
0-48 SC-0164-2700 Screw (M5xP0.8) A A& 7let ZAGAL 2
0-49 10-144A-2507 Thread Trimming Solenoid Ass’y AP e o] = (/) (=)
0-50 10-151A-25BL Base For 0-49 AP & o]z H o)A 1
0-51 06-051W-7400 Washer For 0O-50 AP £ o E Wo]A 1 94 1
0-52 SC-0109-2350 Screw(M6 X P1) A7 &9 w0 Hepl FUAHMEXPI) 2
0-53 0151285-306H Washer 322 oA 2




(7
Qo
)
n
—
[aa]
o
To)
N
_
=
>
o
L.
2
o
o.
L)
o
o
Q
n

KM—-250BL AIZ| = 8 25 Al

P-6

(=)




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
P-1 01-001A-25BL. Arm Bed ok = 1
P-2 01-105A-2350 Bed Base “Front (B) W= w3z A (B) 1
P-3 01-242M-25BL Modle Mark(KM-250BL-7S) 79 nl=z 1
P-4 01-139C-2500 Thread Take up Cover Al 7] AW 1
P-5 02-109A-25BL Link Cam gz A 1
P-6 03-101A-1230 Upright Shaft g 1
P-7 006-007-0005 Needle vls DBx1(#21) 1
P-8 06-190A-25BL Bracket For Reverse Feed Solenoid 2 &Y rolx B 1
P-9 07-101A-25BL Lower Shaft == 1
P-10 07-009A-25BL Lower Shaft Bushing(M) 315 & 24 1
P-11 07-110A-25BL. | BL Lower Shaft Bushing(F) &= A 2A 1
P-11-1 | 07-110A-2BLS  |BL-7 Lower Shaft Bushing(F) & A 1A 1
P-12 07-024A-641L7 BL-7 Rotary Hook Ass y 7=} (=)
P-12-1 | 07-007A-146L 250BL Rotary Hook Ass y Z}u} 1ES)
P-13 07-225A-64L7 Bobbin H2ul(Al) 1
P-14 07-026A-64L7 BL-7 Bobbin Case Assembly Byl Aolo] A(x) (%)
P-14-1 | 07-106A-146L 250BL Bobbin Case Assembly Byl Aolo| A(x) (=x)
P-15 08-102A-146L Thread Take up Lever Assembly Al 7] (=) (=)
P-16 44-001A-25BL Oil Pump Bracket %9 HAx v 1
P-17 40-001A-25BL Tension Release Cable Ass y A=Z27] Ao E(x) 1%
P-18 40-003A-2700 Connecting Bolt For P-17 Aol dAEE 1
P-19 40-004C-2700 Nut A For P-17 Aeold A4 VE A 1
P-20 40-005C-2700 Nut B For P-17 AeolZ A4 vJE B 1
P-21 40-140C-64L7 Tension Release Cable Holder(L) AlF7] Aol & Fo](3}) 1
P-22 SC-0543-2302 Screw E7AW 812 1A A} 1
P-23 40-142A-64L7 Bracket For P-21 ARZ7) Aol % ol (3}) nepd 1
P-24 SC-0211-7500 Screw TAE A TAGAL 2
P-25 01-017W-1600 Washer AL27) Ao)& ao|(s}) Bepl Heh4 | 361






